
ASSEMBLY
INSTRUCTIONS

Seismic Top Track

TO ASSEMBLE YOUR UNIT:

• Refer to OSHPD Approved Drawings Included Inside

• Refer to Standard Top Track Shelving System Assembly Instructions

• Refer to Exploded Assembly Views and Part Callouts Inside

TIM CAMPBELL 800-400-7500



Stationary End Unit  (Drawing C-3)

TIM CAMPBELL 800-400-7500



19

17

2

1

9

13

7

6

11
5

20

5
6

6 8
18

Stationary End Unit

4

5
5

6

DETAIL OF STATIONARY END UNIT
(REFER TO DRAWING C-3)

21

TIM CAMPBELL 800-400-7500



Floor Anchoring  (Drawing C-5)

TIM CAMPBELL 800-400-7500



Double Intermediate Unit  (Drawing C-2)

TIM CAMPBELL 800-400-7500



Double Intermediate Unit

MODEL NO.

INTERMETRO INDUSTRIES CORP., WILKES-BARRE, PA. 18705

MODEL NO.

INTERMETRO INDUSTRIES CORP., WILKES-BARRE, PA. 18705

TIM CAMPBELL 800-400-7500



TIM CAMPBELL 800-400-7500



Track Assembly  (Drawing C-4)

TIM CAMPBELL 800-400-7500



Track Assembly
TIM CAMPBELL 800-400-7500



Seismic Top Track  (Drawing C-1)

TIM CAMPBELL 800-400-7500



TIM CAMPBELL 800-400-7500



Qty. Qty. Qty.
Single Double Center

Item No. End Unit Inter Unit Strut Part Number Description

1 4 8 — 24XXNC Chrome Shelves

2 4 8 — 86SAP Staked Posts

3 2 4 — C06-038 Bags of Split Sleeves

4 14 20 — SBCLAMP-02 Seismic Clamps

5 16 22 — F04-214 1/2-13x11/4" Lg. Hexhead Bolt

6 16 22 — F02-023 1/2-13 Jam Nut

7 14 20 — F04-159 1/4x3/4 Lg. Tek Screw

8 2 4 — TT-Bracket24 Bracket Bar

9 4 — — TTSB24END End Unit Sway Brace

10 — 4 — TTSB2424END Intermediate Unit Sway Brace

11 2 — — TTB-SGLANCHOR Single Anchor Plate

12 — 2 — TTB-DBLANCHOR Double Anchor Plate

13 4 8 — TTB-FP Seismic Top Track Footplate

14 2 4 — TTEC-0102 End Caps

15 8 16 — C06-195 Hole Plugs

16 4 8 — F04-107* 10-32x3/8 Self Tapping Screw

17 2 4 — C06-070 51/2" Donut Bumpers

18 1 2 — TTB-BRACEXX Tubular Brace

19 2 4 — TTSB24XXTOP Top Sway Brace

20 2 4 — TTSBXXBACK Back Sway Brace

21 1 2 — SA-TAG OSHPD Weight Limit Tag

22 — 16 — 9994Z-HOLE Post Clamp

23 — 16 — F06-046* #10 Flat Washer

24 — 8 — F02-029* #10-24 Hex Nut

25 — 8 — F04-023 #10-24x1" Lg. Phillips Screw

26 — — 2 STRUTXX Seismic Strut

27 2 4 18 F06-020 1/4 ID x 9/16 OD x 3/64" Washer

28 2 4 11 F04-038B* 1/4 -20x11/4" Lg. Hex Head Bolt

29 2 4 7 F02-015A* 1/4 -20 Hex Nut

30 2 4 8 F06-021 1/4" Split Lock Washer

31 — — 4 F07-056* 1/2x1/4x1/4 Aluminum Spacer

32 1 — — L01-282 Seismic Top Track Assembly Instructions

NOTE: Substitute shelf length (48, 54 or 60) for XX to obtain part number.

For a complete ‘Single length system’ the following would
be required:
• 2 ea. Seismic-Approved Stationary End Units
• 1 ea. Center Strut (if track length exceeds 7 feet)
• 1 ea. Standard Catalog Track Set (11 foot maximum)
• Standard Catalog Mobile Units as required

(5 max. at 18", 4 max. at 21" & 24")

For a complete ‘Double length system’ the following would
be required:
• 2 ea. Seismic-Approved Stationary End Units
• 1 ea. Seismic-Approved Stationary Double Intermediate Unit
• 2 ea. Center Struts (if track length exceeds 7 feet)
• 2 ea. Standard Catalog Track Sets (11 foot maximum)
• Standard Catalog Mobile Units as required

(5 max. at 18", 4 max. at 21" & 24")

Seismic-Approved Top Track Components

TIM CAMPBELL 800-400-7500


